wWinco /vec

A Division of DTE Dyna 7Technology /nc

PARTS LIST

MDS50

MDS50E2/B, MDS50E3/B
MDS50R2/B, MDS50R3/B

08260-00 60700-102




COMPLETE UNIT ASSEMBLY

| osan




COMPLETE UNIT ASSEMBLY

(CONTINUED)

[ o
oM

«Ou 11VL3A

«da 1IVL3d

-




COMPLETE UNIT ASSEMBLY

(CONTINUED)

TANVd TS WOL104 "dv3d FHL 40 Jd31N30 3HL NI 1vO03d ddIHL 3H1L 30V1d 'S 310N

"HIAOD TYNINGIL IHL NO (1)
ANV ST10VLdIO0TY IHL OL 1X3AN vwD3a (1) 30v1d ¥ I1LON

"J1V1d ONILNNOW HOLVYIAVH INIDONT 40 IAIS HOVA NO (2) “YIAOD HIMvINY
1INOHID IHL NO (1) ‘FLV1d ¥3IMIYLS H00A HOVY3 OL 1X3AN INO STvD3A (v) 30V1d "€ ILON

(t9anv' @G F (B PNISN

SFHIM AVIT JOLVHINTO OL S3HIM Av3T XO04d T0HLNOD LOINNOD '¢ 310N

STVNNVIA J0IAE3S 8 ONIE HOLIH MOL HLIM 38001

HOLIH 40 M3IN dOL aamovd 3d oL mm<ggw_>_m_t ‘L 310N
A

o WV 11IV13d

'Sg1 14
o 9% 01 INDHOL

3Svd

//UDEJ \\




COMPLETE UNIT ASSEMBLY

(CONTINUED)

50 | 98372-017

CERT. OF ORIGIN

49 160710-110

EPA FORM

48 | A-99607-002

LIFTING YOKE SUPPORT PLATE

47 | A-64214-046

DECAL-WINCO POWER SYSTEM

46 | A-97382-000

N FRY XN N N

DECAL WARNING "STARTING FLUID"

45 | A-98413-010

3 DECAL MD50

44 | B-15209-002

e DECAL CO2 WARNING

TABLE

42 | B-15209-000

2 DECAL KIT

40 | A-93709-000

SEE

TBLE HEX NUT 3/4-10

39 [ A-93710-000

e | 3/4" LOCK WASHER SPLIT

38 1178-000

e | 3/4" FLAT WASHER

37 | A-93711-001

== | HHCS 3/4-13 X 1.5" GRADE 5

36 | B-15209-003

2 DECAL ELECTRICAL SHOCK

35 | A-97379-000

o DECAL JACK WARNING

34 | A-97830-000

TABLE
TAEEE DECAL WARNING "BLOCK WHEELS"

33 | A-97813-000

7 DECAL AUTO START

32 [ A-97381-000

1 DECAL DIESEL FUEL

31 | A-82487-006

3.59FT| LOOM, 2" |.D.

30 | 55440-000 12 | 1/4-20 X 1/2" SELF TAPPING SCREW
29 | A-21698-001 4 | #10 SELF TAPPING SCREW

28 | 512-000 2 | FLAT WASHER, 1/4"

27 | 47517-000 2 | 1/4-20 SELF LOCKING NUT

26 | 479-000 13 | LOCKWASHER 1/4 SPLIT

25 | 638-000 13 | HEX NUT 1/4-20

24 | 463-000 13 | HHCS 1/4-20 X 1/2"

23 | 62173-000 3 | SELF TAPPING SCREW, 1/4" - 20 X 1/2"
22 | B-92212-003 1 EYE WELDMENT

21 | 57580-000 8 | HHCS 1/2-13 X 1.5"

20 | 636-000 18 | LOCKWASHER, 1/2" SPLIT

19 | 1744-000 18 | HEX NUT, 1/2"

18 | 48178-000 10 | HHCS 1/2-13 X 1" GRADE 5

17 | SEE TABLE 1 | LITERATURE

16 | B-98920-002 1| FUEL SYSTEM INSTALLATION

15 | B-99620-001 1| 80 GALLON FUEL TANK

14 | B-91713-001 1 | NAMEPLATE, STAMPED

13 | A-92242-000 8 | HEX NUT SELF LOCKING 1/2-13

12 | B-99533-003 1 | EXHAUST ASSEMBLY

11 | A-64167-001 1 | BATTERY HOLD DOWN

10 | A-64240-000 2 | BATTERY HOLD DOWN ROD

9 | A-91335-000 6.5 | SLEEVING

8 | A-99505-001 1| BATTERY TRAY WELDMENT

7 | A-99636-000 1| SUPPORT BRACKET CONTROL BOX
6 | A-99497-000 1 | CONTROL ANGLE ASSEMBLY (NOT SHOWN)
5 | SEE TABLE 1 | COMPLETE CONTROL ASSEMBLY

4 | C-99521-003 1 | HOUSING ASSEMBLY

3 | B-99163-003 1 | LIFTING YOKE

2 | SEE TABLE 1 | ENGINE-GENERATOR INSTALLATION
1 | SEE TABLE 1 | COMPLETE TRAILER ASSEMBLY

ITEM| PART NO

QUAN.| DESCRIPTION




COMPLETE UNIT ASSEMBLY

(CONTINUED)

z ! 0 zZl zZL zl zl 8/640SSAN | 800-G1966 | O NOILAO
z ! 0 zZl zZl zl zl g/Z40SSAN | 20061966 | € NOILDO
z ! 0 zZl zl zl zl 8/€305SAN | 90061966 | V NOILAO
z ) 0 zZl zl zl Zl 8/2306SaN | 500-G1966 olsvd
z ) 0 0z 0z 0z 0z /6405SAW | ¥00-61966 | O NOILAO
4 ! 0 0z 0z 0z 0z 8/2405SaN | €00-61966 | @ NOILAO
z ! 0 0z 0z 0z 0z g8/£30sSaN | z00-61966 | V¥ NOILJO
z ! 0 0z 0z 0z 0z 8/230sSaN | 100-61966 olsvd
9¢ ALD ¥E ALD ALD Ao | B9OALD | @BOALD | (9ALD 300N N/d
£-6025 1 Z-6025) 1-60251
13S vO3d 60251
0 0 S€1-90209 110-95266 |  200-92966 3NON | g/edossan]  800-61966 | O NOILdO
0 0 9€1-90£09 010-95266 |  200-92966 INON | a/zdossan| — 200-61966 g NOILdO
0 0 /€1-90209 600-95266 |  ¥00-92966 3NON | 8/€305SaW|  900-61966 | Vv NOILHO
0 0 8€1-90/09 800-95266 |  ¥00-92966 aNON | @/z30ssan|  500-51966 olsve
! z S€1-90209 110-95266 |  200-92966 £00-20966 | 8/£40SSAW|  $00-61966 | O NOILHO
! z 9€1-90209 010-95266 |  200-92966 £00-20966 | €/2405SaN|  £00-G1966 g NOILdO
! z LE1-90209 600-95266 |  ¥00-92966 £00-20966 | ©/630SSON|  Z00-G1966 | V¥ NOILO
! z 8€1-90/09 800-95266 |  ¥00-92966 £00-20966 | ©/230SSAN|  1L00-G1966 olsvg
GoOALD | FOALD [@EN (ALl (@ IEN [@EN 1300 N/d




ENGINE/GENERATOR SET

I} ol

H

[+]

«V. Ivi3d

T T et X T ya f;
_ _.— ook =0l Jo o[
o o
id o
L

(2
2o
(L)—=V. vLl3a 335

g

At
SJ&A

"3SOH 40 AN3 SIHL WO¥4 1N 38 LSNW ,Z/1L | ‘3LON

M0 | o

JAISNI KoY NMOHS M3IIA

EN




ENGINE/GENERATOR SET
(CONTINUED)

36 | A—10809-000 4 SCREW #4 X 1/4
35 | B-91713-000 1 NAME PLATE
34 | 92584 1 ELBOW
33 | 96195—-004 1 CONNECTOR TUBE
32 | 93689—-000 1 1 FT BREATHER HOSE
31 B—99669—-000 1 ENGINE WIRING HARNESS
30 | 350255-3 1 KIT, OIL DRAIN
29 | A-92/89 1 UTILITY BOX
28 | A—81963-1 1 LUG
27 | 6174 2 .H.H.C.S..
26 | 6376 2 LOCK WASHER #8
25 | 5113 2 HEX NUT #8-32 X 3/8
24 | 12624 .50 FT | LEAD WIRE 16 GA.
23 | A—61898 2 LUG
22 | A-15816—1 1 THERMOSTAT
21 A—93073 1 CONNECTOR
20 | A—15812 1 COVER
19 A—99265-000 1 WATER TEMPERATURE SENDER
18 A—99267-001 1 OIL PRESSURE SENDER
17 | A—80980 1 START SOLENOID
16 A—99635—-000 1 BLOCK HEATER INSTALL W/ENGINE
15 B—53220-65 1 BATTERY CABLE
14 | B=53220-55 1 BATTERY CABLE
13 B—99480—-004 1 GENERAL FRAME
12 B—91629—-001 2 DRIVE DISK
11 A—23597-000 8 3/8—16 X .88 HEX HEAD BOLT
10 A—96000-002 12 3/8—16 X 1.000 HEX HEAD BOLT
9 481—-000 20 3/8 SPLIT LOCK WASHER
8 A—21867—-000 2 1/2 FLAT WASHER
7 1744—000 18 1/2-13 HEX NUT
6 636—000 18 1/2 SPLIT LOCK WASHER
) A—48178-000 12 1/2—13 X 1.00 HEX HEAD BOLT
4 A—57580-003 6 1/2-13 X 2.00 HEX HEAD BOLT
3 A—98956—-001 6 SHOCK MOUNTS
2 D—92114—-009 1 GENERATOR PARTS UNASSEMBLED
1 B—350001-3 1 JOHN DEERE DIESEL ENGINE
ITEM PART NO QUAN. DESCRIPTION




WIRE #43

WIRE #42

WIRE #41

CONTROL PANEL ASSEMBLY

Al
o
<]
’ ./ o
,"’ [
.‘VVVV‘ o
D : [+]
&)
GO

T SIDES)
9
»

BOLT HEADS THIS SIDE

REVISION RECORD




CONTROL PANEL ASSEMBLY

(CONTINUED)

48 | A-15102-003 1 CAP PLUG

47 | B-99439-001 1 CONTROL BOX LH

46 | B-92267-001 8 CAP PLUG

45 | B-99663-000 REF | A.C.SCHEMATIC

44 | B-99275-004 1 WIRING DIAGRAM

43 24737-000 8 SCREW #10-32 X 1/2

42 7792-000 2 RHMS #6-32 X 5/8

41 51802-000 2 ELASTIC STOPNUT  #6-32

40 | A-55440-000 18 | SELF TAP 1/4

39 21976-000 8 LOCKWASHER  #8

38 476-000 9 HHCS 1/4-20 X 5/8

37 4516-000 1 EXT LOCKWASHER 1/4

36 479-000 12 | LOCKWASHER 1/4

35 638-000 12 | HEXNUT 1/4-20

34 463-000 4 HHCS 1/4-20 X 1/2

33 480-000 6 LOCKWASHER 5/16

32 458-000 6 HEX NUT 5/16-18

31 487-000 6 HHCS 5/16-18 X 3/4

30 | A-21698-001 68 | SELF TAP #10 (BLK)

29 511-000 4 #8-32 FLAT WASHER

28 5113-000 12 | HEXNUT #8-32

27 | 42048-000 4 #8-32 X 1 1/2 FLAT HD MACH. SCREW

26 484-000 8 LOCKWASHER  #10

25 6402-000 6 BHMS #8-32 X 3/8

24 | A-93073-002 1 ROMEX CONNECTOR

23 | B-91454-003 4 SPACERS

22 | B-99241-002 1 BOTTOM, CIRCUIT BREAKER MOUNTING

21 | A-99436-001 1 CONTROL, BOTTOM

20 | B-99439-002 1 CONTROL BOX, RH

19 | B-99190-001 1 CONTROL FLOOR, UPPER

18 | B-99434-002 1 CONTROL CABINET SIDE, LEFT

17 | B-99434-003 1 CONTROL CABINET SIDE, RIGHT

16 | B-99184-001 1 TOP, CONTROL CABINET

15 | B-99198-003 1 COVER

14 | A-98884-003 1 VOLTAGE REGULATOR

13 | A-99197-000 2 SUPPORT, PANEL

12 | A-99242-000 2 SPLICE

11 | A-99210-004 1 SUPPORT, SELECTOR SWITCH

10 | A-72190-015 1 ENGINE CONTROL

9 | B-59944-001 1 RELAY

8 | B-99247-002 REF | D.C.SCHEMATIC

7 [A-99280-000 1.50FT| CONTINUOUS GROMMET

6 | 99436-002 1 CONTROL BOX BACK

5 | 71234-005 3 CURRENT TRANSFORMER 200/5

4 | B-99246-004 1 SUB-ASS'Y CONTROL PANEL

3 | B-99258-003 1 SUB-ASS'Y, RECEPTACLE

2 | B-99259-003 1 SUB-ASS'Y, CIRCUIT BREAKER COVER

1 | B-99257-003 1 SUB-ASS'Y, CIRCUIT BREAKER
ITEM| PART NO QUAN.| DESCRIPTION

10




CONTROL PANEL ASSEMBLY

(CONTINUED)

dAYTD HLIM LINNOW NIHL

1NN NILHOIL ANY .08} GHVO8 FHL 3LVIOY

ANV 13Z38 OL1 a¥v08 ONIQTIOH LNN NIS001
-J10N

HOLIMS HOLOT13S ANV TINVd JO0 MIIA LINOHH TvILdvd

e

ove
ocL

440

802/0Z} @

SININOWOD ANY TaNVd 30 MIIA UV

o d¢

(O tzanv1aNvd NIIMLIE TIVASNE

5 %

11




CONTROL PANEL ASSEMBLY
(CONTINUED)

25 A-21698-001 2 #10 X 3/8 SELF TAPPING SCREW
24 A-99297-000 1 PILOT LAMP BACKING PLATE
23 A-99272-001 1 FREQUENCY METER
22 A-99271-003 1 A.C. AMMETER 0-200
21 A-99270-001 1 A.C. VOLTMETER, 0-600 SCALE
20 A-99003-000 1 SELECTOR SWITCH
19 | A-95807-000 1 LICENSE LIGHT
18 A-94394-000 1 KNOB
17 A-97517-003 1 POTENTIOMETER
16 A-71444-001 1 SWITCH (LAMP TEST)
15 A-71216-001 1 SWITCH( DPDT)
14 22423-000 2 #10 EXT. TOOTH LOCKWASHER
13 A-71215-001 1 PANEL LIGHT SWITCH
12 B-91286-007 1 5 AMP. CIRCUIT BREAKER
11 B-91286-000 1 15 AMP. CIRCUIT BREAKER
10 | A-58166-006 1 RUNNING TIME METER
9 A-94400-002 1 EMERGENCY STOP SWITCH
8 A-98947-000 1 LIGHT CLUSTER CONNECTOR AND LEADS
7 B-98946-001 1 LIGHT CLUSTER
6 A-99268-000 1 D.C. VOLTMETER
5 A-99266-000 1 OIL PRESSURE GAUGE
4 A-99264-000 1 TEMPERATURE GAUGE
3 A-99210-002 1 SELECTOR SWITCH MOUNTING PLATE
2 B-95664-007 1 PREWIRING, SELECTOR SWITCH
1 B-99433-000 1 CONTROL PANEL
ITEM | PART NO QTy. DESCRIPTION

12




CIRCUIT BREAKER ASSEMBLY

18 1

; J LB

o | smmls L1 H ¢
e ° HITF

FEGR AN

09 |09 |2
o0 |j@o |Rre
2] 7]

s 3
€1 ¥OLYYINIO WOY4 2
el © s
)
ZL ¥OLVMINIO WOY4 8 SEDI@ ®; %
@ ® ® 5
F4
Ll HOLVYINID WOY4 ¢ 8
| ® o
g o &
¥ -
0Tl
59 .
H3 ©
= ['e]
32
. T e ©
(¥Z) HOLIMS ¥OLD313S WOUA <
® ®
L3——|g | R [ y pU
(#1) HOLMS ¥OLOI3S WO 0D B 4|®
o o & ]
—E— »
HOLMS ¥OLOFT3S WoMi— = 1O ® NIIFN9
(8€) HOLMS ¥OLD313S WOE3 S B AiHM
(0¥) HOLIMS ¥OLOTI3S WOTT | S =AY ) —
S @\ TAY
S Y
SF LY
S &
o (&
S <+
LS
o TENVd ¥3A00
80 DRIV ‘Zof HOLWMS HOLOFTIS NOdd NO '8°0 OL

13




CIRCUIT BREAKER ASSEMBLY

(CONTINUED)

36 JA—43661—000|2.98FT| 4 GA. LEAD WIRE (BLACK)

35 |[A—91535—-000| .67FT| 6 GA. LEAD WIRE (BLACK)

34 |A—4155-000 1 LUG

33 |B—48602—003 1 LUG

32 |A—91320-003] 3 LUG

31 |[A—91437-001 1 LUG

30 |A—21486—000| 1.5FT | 12 GA. LEAD WIRE (WHITE)

29 |A—-64638—0001.59FT | 10 GA. LEAD WIRE (GREEN)

28 |A—91815-000|5.25FT| 14 GA. LEAD WIRE (BLACK)

27 21977-000 2 RHMS 8-32 X 2-1/4

26 4516—000 2 WASHER

25 394—-000 2 NUT

24 22989-000] 2 WASHER

23 7792—-000 2 SCREW

22 |A—91779—-000| 3.5FT|{ 10 GA. LEAD WIRE (BLACK)

21 |[A—91778—000| 1.00FT 12 GA. LEAD WIRE (BLACK)

20 |A—91780—000[18.13FT| 8 GA. LEAD WIRE (BLACK)

19 |A—56927-000 3 GROMMET

18 439—-000 1 HHCS 1/4—20 X1

17 479-000 2 LOCKWASHER 1/4

16 638—000 2 HEX NUT 1/4 X 20

15 5113—000 | 8 | HEX NUT F#8—32

14 6376—000 8 LOCKWASHER #38

13 | 95832-000 6 RHMS #8-32 X 3 1/4
12 |jA—21698-001| 12 BHSMS

11 46796-000 8 PHSMS

10 |B—57030—001 1 CIRCUIT BREAKER 20 AMPS
9 |B-57030—-000 1 CIRCUIT BREAKER 50 AMPS
8 |B—97753—007 1 TERMINAL BLOCK 3—POLE

7 |B—97753-006 1 TERMINAL BLOCK 1—POLE

6 |[B—98103—-002 1 STANDOFF

5 |A—48042-000 1 GROUND LUG

4 |A—27403—-001 1 TERMINAL STRIP

3 |B—81096-—003 1 CIRCUIT BREAKER, 3 POLE—240 V. 150 AMP
2 [B—81097-004 1 CIRCUIT BREAKER, 3 POLE—480 V.60 AMP.
1 [B—99565-000 1 MOUNTING PLATE, CIRCUIT BREAKER
ITEM| PART NO QUAN. | DESCRIPTION

14




FUEL SYSTEM ASSEMBLY

30IS LHOW 40 M3 TVULNVYd

«J« VL3I0

7a

30IS LHOWN 40 M3IA TYNOLLO3S

«8. WVLIQ I3

@ %»@OSNILI HLM TIVLSNI-34 ANV
MNVL WOY4 LN3A T3nd AONIOYINI 3AOW3IY

«8. NV13Q «¥. V13Q
M M l
WV, V13a 335 I_

NOWdI¥OS3a ['NVND|  ON L¥vd  |W3lLl NOILJINIS3A ['NVND]  ON Lyvd [W3Ll

¥4dnod 2| L [zoo-62/18-V]| T J1ddIN .8 X LdN 2| 1 |zZlo—zg018-v] 1

14 Z/L X v/1L d3ona3ad| 1 000-/¥6S6 | €

9n1d 3dd | 2z 000—¥80¢6 | 9 Z/L X 8/¢ ¥3dna3y | 1 000-2/€9S | §

ONLLLIY 3SOH 8/¢ OL LdW 81—8/¢]| I [/00-6lc¥6-V]| 8 NINL3Y ONWLIE T3and | 1 £00-00¢2L | £
3asoH ‘a1 8/c| 1 £00—60SSS | ol 3ISOH “a'l .¥/L| 1 [¥10-800v—-V] 6

dWV10 3SOH 8/6| ¢ 600—81018 | 21 L3INI ONULLIY 73nd | 1 [ooo-—81686—V] L1

dWv10 3SOH 8/L| 2 800—81018 | #1 [ONILLI4 3SOH +/L OL LdN 8L—¥/L| | 000—/vL16 | €1

15




EXHAUST ASSEMBLY

NOLLJI¥OS3A [NVND ON_1dVd [W3LI NOLLJI¥OS3A |'NVND ON ldvd |W3lLl
dAVIO ONLLNNOW ¢ |¥00—-¥8¥£6—8| Tl ISEREEN]L] | |[£L0L—60V/6-V ]| |
.2 X 0C—¥/1 SOHH 3 000—£4990C| <1 1dN 2 ‘ONNdNOD 3Adid Z |200—-62L18—=V | Z
SOHH +/¢ X 81-91/S 9 L9Y ¥l y3Ldvav a3av3IyHL | |200—66v66—-V| ¢
d3IHSYM X001 9L/S 9 000—-08y—~V| Sl L& 'dWVI0 HIT4ANN v |£00—68YE6—-V | ¥
81-91/S ‘LNN X3H 9 000-8Sv | 9l 3did 1SNVYHX3 .06 Z |100-¢££966—-V | S
SOHH .2/l L X 91— 8/¢ ¥ £00—-85916 | LI ONO1 .9 X "0'0 .Z/L T X 'd1 .2 y30N0a3y | |S00—-6S//6-V] 9
HIHSYM MO01 8/¢ ¥ 000—I8v| 81 LCL X T 'ONIBNL X314 I [£00—9l091-V| £
9l — 8/¢ ‘LNN X3H \4 000—v16¢6 | 61 JONVI4 ® 3did 1SNVHX3 1 [100—00966-V| 8
3dld LSNVHX3 304 MOF1d .06 | ¥00—2+¥026 | 0T .8 X LdN .2 "31ddIN 3did 3 Cl—/(2018—-V| 6
./ T dAVT0 Y¥3144NAN | [200—68%£6—V | T dvJ NIvd l | ¥00—LLIES=V | O}
IdVL JUNLYHIANIL HOIH | ,0S |000—+LTL6—V | LI
€D Hiw 1708 ONILSX3 30V
z Hozﬂ |/
—— VAL
- A v (] 0] M.WW:I
e C [ —
o °-|L° °
o o o = EE:S ° =
o L
1,|_ N\ o o o a o
N = 4 ® © = @\ X, )
i N
I
A lo o a nV@
r_ﬁ m._ll ] h T o
] o o 18K ! e
N | |
= | . 8
oo 25—/ e (
5 =t =
TZES-UNY AddY T ALON ———
1H9UL 00T Add¥ 1 3LON 7 _ = _ T/
%

16




TRAILER ASSEMBLY

bt . k.3
]
SEE DETAIL "A” o
]
U g A I « ] B o

@/ i @/
KEEP TOP OF RAILS PARALLEL WHEN TIGHTENING
3 / BOLTS SHOWN IN DETAIL "A”
-
O ' @)

SEE DETAIL "B”

KEEP TOP OF RAILS FLUSH WHEN TIGHTENING
BOLTS SHOWN IN DETAIL "A”

/ \

TORQUE TO 200 FT. LBS.

, | & Fhk
! U ooU oo
TORQUE TO 200 FT. LBS.
DETAIL "B”
DETAIL "A” e
9 1178—000 2 FLAT WASHER, .760 I.D. X 1 3/8 0.D.
8 A—99607-001 2 TIE PLATE
7 A—-93709-000 14 3/4-10 HEX NUT
6 A—93710—-000 14 3/4 SPUIT LOCKWASHER
5 A—-93711-001 14 3/4-10 X 1.50 HEX HEAD BOLT
4 B—97767—-005 1 TRAILER LIGHTS INSTALLATION
3 B—99514—-001 1 BRAKE LINE INSTALLATION
2 A-99602-002 1 TRAILER TONGUE ASSEMBLY
1 B—99602—001 1 TRAILER BASE ASSEMBLY
ITEM PART NO QUAN. DESCRIPTION

17




HOUSING ASSEMBLY

%%@ﬁ%ﬁ%@

A\

\

\

\

\

% s

\

)

a \ M =====_§__=======_=______=____=__=== =====§_______=__§a

\

) a—

Jdwdd =]

R

\

18




HOUSING ASSEMBLY
(CONTINUED)

@ : ’ - . L] .. /@
.\\ ./

—

|

19




HOUSING ASSEMBLY
(CONTINUED)

50 [ A-21698-001 12 SCREW SELF TAP #10
49 | A-55440-000 25 SELP TAP 1/4-20
48 47517-000 8 HEX LOCK NUT 1/4-20
47 21253-000 8 RHMS 1/4-20 X 3/4
46 61660-000 8 RUBBER FOOT
45 | A-95998-000 4 FT | DOUBLE FACE ACRYLIC TAPE
44 | A-96448-002 1 WINDOW PANEL
43 | A-62912-000 39 FT | STRIP (DOOR GASKET)
42 | A-92421-000 11.2FT| FOAM STRIP (2 PCS 25" & 3 PCS 28")
41 | A-62026-002 1 GENERATOR HOUSING COOLANT COVER
40
39
38
37
36
35
34
33 | A-99243-000 4 STRIKER PLATE
32 | A-99269-000 4 LATCH
31
30 | A-99408-006 1 END PANEL, SILL R.H.
29 | A-99408-005 1 END PANEL, SILL L.H.
28 | B-99408-004 1 HOUSING, ROOF END PANEL
27 | A-99408-003 1 END PANEL, SILL R.H.
26 | A-99408-002 1 END PANEL, SILL L.H.

ITEM| PART NO QUAN. | DESCRIPTION
25 | A-99206-002 1 ROOF
24 | A-99172-002 1 HOUSING, RIGHT VENTED DOOR SILL
23 | A-99172-001 1 HOUSING, LEFT VENTED DOOR SILL
22 | A-99622-000 2 MTG. BRKT., MUFFLER
21
20 | A-99482-001 1 MUFFLER HEAD SHIELD
19 | A-99144-004 1 FRONT PANEL
18 | A-99143-003 1 PANEL R.H., AIR CHAMBER
17 | A-99143-002 1 PANEL L.H., AIR CHAMBER
16 | A-99143-001 1 AIR CHAMBER FLOOR CHANNEL
15 | B-99141-001 1 GENERATOR HOUSING RADIATOR BAFFLE
14 | A-99169-003 1 SILL, REAR BOTTOM
13 | A-99169-002 1 REAR SILL, TOP
12 | A-99632-000 1 ASSEMBLY, DOOR
11 | A-99167-003 1 HOUSING, RIGHT REAR CORNER POST
10 | A-99167-002 1 HOUSING, LEFT REAR CORNER POST
9
8 | C-99240-001 1 HINGE
7 | A-99240-000 3 HINGE
6 | A-99171-003 1 HOUSING, RIGHT CENTER POST
5 B-99171-002 1 HOUSING, LEFT CENTER POST
4 | A-99207-004 1 SIDE DOOR
3 | A-99207-003 1 SIDE DOOR
2 B-99207-000 2 SIDE DOOR
1

ITEM| PART NO QUAN. | DESCRIPTION PART NO

20




HOUSING ASSEMBLY

(CONTINUED)

89 [ B-99641-018 REF. | FOAM
88 | B-99641-019 REF. | FOAM
87 | B-99641-016 REF. | FOAM
86 | B-99641-015 REF. | FOAM
85 | B-99641-014 REF. | FOAM
84 | B-99641-013 REF. | FOAM
83 | B-99641-012 REF. | FOAM
82 | B-99641-011 REF. | FOAM
81 B-99641-010 REF. | FOAM
80 | B-99641-009 REF. | FOAM
79 | B-99641-008 REF. | FOAM
78 | B-99641-007 REF. | FOAM
77 | B-99641-006 REF. | FOAM
76 | B-99641-005 REF. | FOAM
ITEM| PART NO QUAN, | DESCRIPTION

75 | B-99641-010 REF. | FOAM

74 | B-99641-020 REF. | FOAM

73 | B-99641-012 REF. | FOAM

72 | B-99641-021 REF. | FOAM

71 | B-99641-030 1 FOAM KIT

70 | B-99641-017 REF. | FOAM

69

68 |463-000 92 HHCS  1/4-20 x 1/2

67 476-000 8 HHCS  1/4-20 x 5/8

66 |479-000 100 | LOCK WASHER 1/4

65 | A-92495-000 112 | NUT RETAINER 1/4-20

64 5315-000 57 ELASTIC STOP NUT 10-24

63 598-000 41 LOCKWASHER #10

62 |A-92926-001 41 SCREW #10-24 X 1/2

61

60

59

58

57

56 467-000 10 HHCS 5/16-18 X 3/4

55 458-000 27 HEX NUT 5/16-18

54 526-000 17 FL. WASHER 5/16

53 465-000 21 HHCS 5/16-18 X 7/8

52 480-000 31 LOCKWASHER 5/16

51 | A-92419-000 4 NUT RETAINER 5/16-18
ITEM| PART NO QUAN. | DESCRIPTION

21




WIRING DIAGRAM

SN

9. 1IVL3a (pRiEL L431) AH-80
WH3L HLO) AH-8D
L¥686 ('VO ¥1) T3NVd NI 80 T10d JONIS OL m
ox— (2]
2 % 3
ATBNESSY VNI LV NOLLO3NNOD o
€2 40 .01 NYHL 13NIGYD TONLNOD o Zi ¢
40 3a1s LIX3 i ) 3
50079 TYNINMEAL OL ,N, ok
1 oy
AV .
30MMAAO 3NIONT) ('dAL S,19 £)
.0, W¥13Q 335 NMOHS NOLLO3dI
MOTIOA —TYOLLINO
rO (N¥3AL HY) AT-89 nodd 8 S| NOLLO3YIa aval
0 WONd 19 20
EiRs)
AT
0 (W3t ¥10) AT-80 WONd _
80 WONd 29 X ® = MV
710 W
(40L03NNOD 9N3)| LO. T¥3Q H,mN OVITE v
P
[E NN 5
_ 10 (Wy3L HY) A1-8 Woud Ty = _ W
AH-80 NOud zd 8 S
[~ «3« WVL3Q 33S ® s ° 3 3
© i d
L) — 2 =
| m m m
[0) (HOLWS dOLS 9K3) [u]
1 8. V13 338 > [ m
D o RS g 93
Bl H g 3
~~
“FI0H \I ¥3dNNP MITI0S
FONVHVITO IHL
e Gy . . - ) 24 R
vd SO
MIUOS ONLLSNPAY 6 &3 [Tvizq s Gl oL 3um
a33ds ¥3A0 104 534 LOA 14
HLW INNON — 3] D zwhoﬁ ._,mﬁm,‘ '/ 534 L110A of
j Oy N m Y mm 7
@ m
orgio ol i of O]I: ] IV !
£:le) &/ _ I \—u/
%0078 Wa3l OL 39w coF p=d 934 170A 134
HOLYINO3Y 39VLIOA OL M e _
HOLWS 135 dNV
! l— 3. v13q 338

/ / ;
L1790A OV dny,
iy @ 1 \

22




?

DETAIL "C”
(ENG CONNECTOR)

WIRING DIAGRAM
(CONTINUED)

<9
5
=] ,_O_——._
EEE s | |
=i | |
G B é =z l !
° | :
g g |
N a ‘ 3 I
DETAIL D" b— < | 2 |
(ENGINE RELAY) 3 | = E I
~ @ § |
o | 2 ‘T
I
C é o 8 |
gy E |
(@]
2 | :
o _
@iﬁﬁ %i 0 Tegesveooced o
+ b =
faaacas 1 —O——||IV|| =®
B = o e
Cmi=rn: SN —O- 2
— QF E— 23—
B/}
A S e DETAIL "F”

23




